ASSEMBLY INSTRUCTION
COUNTER HEIGHT CHAIR

DO NOT FULLY TIGHTEN BOLTS UNTIL THE ENTIRE ITEM IS COMPLETELY ASSEMBLED

A=1PC B=1PC C=1PC D=1PC | E=1PC F=1PC G=1PC
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No. Description Q.TY
1 BOLT @ 5/16" X75mm i 4 PCS
2 BOLT @ 5/16" X60 mm ﬂ:l]]]]]]]]]]]]]]]]]]]]]]]]]]] 4 PCS
3 BOLT @ 5/16" X38 mm I]:I]]]]]]II]II]]II]]]]]]] 2 PCS
4 FLAT WASHER @ 10 PCS
5 SPRING WASHER @ 10 PCS
6 ALLEN KEY — 1PC
7 SCREW @4 x 40mm [ 6 PCS

STE P/1 .

o o <
o o
v
4 5
2
<
6

PAGE 1 OF 2




STEP 2

PAGE 2 OF 2

STEP 3




